
Rev: 11/2017	 -	 Page 1 of 1
	 5 9 8 4 3 2

 7-3Cab & Cowl

Seat Suspension 

			   598432                     	 Seat Suspension
	 1		  588509	 1 	 . Base Frame
	 2		  588510	 1 	 . Lower Arm, W/Bearing
	2A		  221308	 4	 . . Bearing
	 3		  588511	 1 	 . Upper Arm, W/Bearing
	3A		  221308	 4	 . . Bearing
	 4		  588512	 1 	 . Support Bracket
	 5		  243647	 2	 . Suspension, Arm Hardware
	5A		  - - - - - -	 4	 . . Capscrew
5B		  - - - - - -	 4	 . . Lock Nut, 3/8" NF
	 6		  588513	 1 	 . Shock Absorber Kit
	6A		  588514	 2	 . . Studded Shock Assembly	
	6B		  - - - - - -	 10	 . . Nut, 3/8" NF
	6C		  588515	 1	 . .  Upper Rocker Bar
6D		  588516	 1	 . . Lower Rocker Bar
6E		  - - - - - -	 6	 . . Capscrew 3/8" x 1" NF
6F		  - - - - - -	 4	 . . Washer, Flat 3/8"
6G		  588517	 1	 . . Shock Kit Mounting Bracket

Item	 Part No.	 Qty	 Description	 Item	 Part No.	 Qty	 Description

	 7		  221309	 1 	 . Air Spring Assembly
	7A		  588518	 1 	 . . Air Spring
7B		  - - - - - -	 1	 . . Jam Nut, 3/4" NC
7C		  588519	 1	 . . Elbow
	 8		  243648	 1	 .  Air Hose	
8A		  588519	 2	 . . Elbow
8B		  588521	 1	 . . Air Hose		
	 9		  252384	 1	 . Air Valve Assembly	
9A		  588522	 1	 . . Air Valve 
9B		  588519	 1	 . . Elbow	
9C		  588524	 1	 . . Elbow
	10		  599401	 1	 . Seat Mounting Bracket	
11			  243650	 1	 . Seat Mounting Bracket Hardware
11A		  - - - - - -	 2	 . . Capscrew 1/2"
11B		  - - - - - -	 2	 . . Washer, Lock 1/2"
11C		  - - - - - -	 4	 . . Washer, Flat 1/2"
11D		  - - - - - -	 2	 . . Nut, Lock 1/2"
12			  228590	 2	 . Stop, Rubber


